
 
 

Standard Quantity Limit List* 
May 2012 

Updated 4/20/2012 Page 1 of 7 

 

 

Therapeutic Category Drug Name Dispensing Limit 
Anti-infectives 
Antibiotics 

 
 
 
 
 
 

Antimalarial 
Antiretrovirals 
Antivirals 

BIAXIN XL (clarithromycin ext-release) 28 tabs/Rx 
CIPRO XR (ciprofloxacin ext-release) 1000 mg 14 tabs/Rx 
CIPRO XR (ciprofloxacin ext-release) 500 mg 3 tabs/Rx 
PROQUIN XR (ciprofloxacin ext-release) 500 mg 3 tabs/Rx 
ZYVOX (linezolid) 28 tabs/month 
ZYVOX (linezolid) Oral Suspension 4 bottles (600 mL)/month 
QUALAQUIN (quinine) 42 caps/month 
FUZEON (enfuvirtide) 60 vials or 1 convenience kit/30 days 
FAMVIR (famciclovir) 125 mg 1 tab/day 
FAMVIR (famciclovir) 250 mg 2 tabs/day 
FAMVIR (famciclovir) 500 mg 21 tabs/30 days 
RELENZA (zanamivir) 1 package (20 doses)/Rx 
TAMIFLU (oseltamivir) 10 caps/Rx 
TAMIFLU (oseltamivir) Suspension 180 ml/Rx 
VALTREX (valacyclovir) 1000 mg 1 tab/day 
VALTREX (valacyclovir) 500 mg 2 tabs/day 

Cardiology 
Anticoagulants 

 
 
 
 
 
 
 

Pulmonary Arterial Hypertension 

ARIXTRA (fondaparinux) 35 days supply/180 days 
FRAGMIN (dalteparin) 35 days supply/180 days 
IPRIVASK (desirudin) 1 vial/day 
LOVENOX (enoxaparin) 35 days supply/180 days 
PRADAXA (dabigatran) 2 caps/day 
XARELTO (rivaroxaban) tablet 10 mg 35 days supply/180 days 
XARELTO (rivaroxaban) tablet 15 mg & 20 mg 1 tab/day 
ADCIRCA (tadalafil) 2 tabs/day 
LETAIRIS (ambrisentan) 1 tab/day 
REVATIO (sildenafil) Injection 3 vials/day 
REVATIO (sildenafil) Tablets 3 tabs/day 
TRACLEER (bosentan) 2 tabs/day 
TYVASO (treprostinil) 1 ampule/day 
VENTAVIS (iloprost) 9 ampules/day 

Central Nervous System 
 ABSTRAL (fentanyl citrate) 4 tabs/day 

ACTIQ (fentanyl citrate) 4 lozenges/day 
AVINZA (morphine ext-release) 1 cap/day 
Butorphanol (butorphanol) 2 bottles/month 
BUTRANS (buprenorphine) 4 patches/month 
CELEBREX (celecoxib) 2 caps/day 
COMBUNOX (oxycodone/ibuprofen) 28 tabs/month 
CONZIP (tramadol SR) caps 1 cap/day 
DURAGESIC (fentanyl transdermal) 10 patches/month 
EMBEDA (morphine/naltrexone) 2 caps/day 
EXALGO (hydromorphone) 12 mg 160 tabs/30 days 
EXALGO (hydromorphone) 16 mg 4 tabs/day 
EXALGO (hydromorphone) 8 mg 8 tabs/day 
FENTORA (fentanyl citrate) 112 tabs/28 days 
FLECTOR (diclofenac epolamine) 2 patches/day up to 14 days 
KADIAN (morphine ext-release) 2 caps/day 
Ketorolac (ketorolac) 20 tabs/Rx (one refill allowed) 
LAZANDA (fentanyl citrate) NASAL SPRAY 1 bottle/day 
MS CONTIN (morphine ext-release) 3 tabs/day 
NUCYNTA (tapentadol) 6 tabs/day 
NUCYNTA ER (tapentadol) 2 tabs/day 
ONSOLIS (fentanyl citrate) 4 films/day 
OPANA (oxymorphone) 10 mg 8 tabs/day 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Analgesics 
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Therapeutic Category Drug Name Dispensing Limit 
Central Nervous System 

 OPANA (oxymorphone) 5 mg 16 tabs/day 
OPANA ER (oxymorphone ext-release) 2 tabs/day 
OXYCONTIN (oxycodone ext-release) 4 tabs/day 
RYZOLT (tramadol ext-release) 1 tab/day 
SPRIX (ketorolac) 5 bottles/Rx 
SUBSYS (fentanyl) 4 sprays/day 
ULTRACET (tramadol/acetaminophen) 8 tabs/day 
ULTRAM (tramadol) 8 tabs/day 
ULTRAM ER (tramadol ext-release) 1 tab/day 
VIMOVO (naproxen/esomeprazole) 2 tabs/day 
HORIZANT (gabapentin enacarbil SR) 600 MG 1 TAB/D 
CELEXA (citalopram) 10 mg & 20 mg 1.5 tabs/day 
CELEXA (citalopram) 10 mg/5 mL 20 mL/day 
CELEXA (citalopram) 40 mg 1 tab/day 
CYMBALTA (duloxetine) 2 caps/day 
EFFEXOR (venlafaxine) 3 tabs/day 
EFFEXOR XR (venlafaxine) caps 150 mg 2 caps/day 
EFFEXOR XR (venlafaxine) caps 37.5 mg & 75 mg 1 cap/day 
EMSAM (selegiline) 1 patch/day 
LEXAPRO (escitalopram) solution 5 mg/5 ml 20 mg/d 
LEXAPRO (escitalopram) tabs 10 mg 1.5 tabs/d 
LEXAPRO (escitalopram) tabs 5 mg & 20 mg 1 tab/day 
LUVOX (fluvoxamine) tabs 100 mg 3 tabs/d 
LUVOX (fluvoxamine) tabs 25 mg & 50 mg 2 tabs/d 
LUVOX CR (fluvoxamine) caps 2 caps/d 
PAXIL (paroxetine) susp 10 mg/5 ml 30 mg/d 
PAXIL (paroxetine) tabs 10 mg 1.5 tabs/d 
PAXIL (paroxetine) tabs 20 mg 1 tab/d 
PAXIL (paroxetine) tabs 30 mg 2 tabs/d 
PAXIL (paroxetine) tabs 40 mg 1 tab/d 
PAXIL CR (paroxetine) tabs 12.5 mg 1 tab/d 
PAXIL CR (paroxetine) tabs 25 mg & 37.5 mg 2 tabs/d 
PRISTIQ (desvenlafaxine) tabs 1 tab/d 
PROZAC (fluoxetine) caps 2 caps/d 
PROZAC (fluoxetine) soln 20 mg/5 ml 20 ml/d 
PROZAC (fluoxetine) tab 60 mg 1 tab/d 
PROZAC (fluoxetine) tabs 2 tabs/d 
PROZAC WEEKLY (fluoxetine delayed-release) 4 caps/month 
Venlafaxine SR (venlafaxine) tabs 225 mg 1 tab/day 
ZOLOFT (sertraline) tabs 100 mg 2 tabs/d 
ZOLOFT (sertraline) tabs 25 mg, 50 mg 1.5 tabs/d 
SAVELLA (milnacipran) 2 tabs/day 
SAVELLA (milnacipran) Titration Pack 1 pack (55 tabs)/year 
ALSUMA (sumatriptan) 5 packages (10 syringes)/month 
AMERGE (naratriptan) 9 tabs/month 
AXERT (almotriptan) 12 tabs/month 
FROVA (frovatriptan) 9 tabs/month 
IMITREX (sumatriptan ) 9 tabs/month 
IMITREX (sumatriptan ) Injection 6 mg/0.5 mL 5 vials/month 
IMITREX (sumatriptan ) Nasal spray 6 spray unit devices/month 
IMITREX (sumatriptan ) STATdose 4 mg/0.5 mL & 6 mg/0.5 mL 5 kits (10 syringe cartridges)/month 
MAXALT, MAXALT-MLT (rizatriptan) 9 tabs/month 
MIGRANAL (dihydroergotamine) 1 package (8 vials)/month 
RELPAX (eletriptan) 6 tabs/month 
SUMAVEL DOSEPRO (sumatriptan) 6 prefilled syringes/30 days 

 

 
 
 

Analgesics 
 
 
 
 
 
 
 
 
 
 
 

Anticonvulsants 
Antidepressants 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fibromyalgia 
 

Migraine 
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Central Nervous System 
Migraine 

 
 
 
 

Sedative/Hypnotics 
 
 
 
 
 
 
 
 
 
 
 

Stimulants 

TREXIMET (sumatriptan/naproxen) 9 tabs/month 
ZOMIG (zolmitriptan) 6 tabs/month 
ZOMIG (zolmitriptan) Nasal Spray 1 package (6 spray units)/month 
ZOMIG ZMT (zolmitriptan) 6 tabs/month 
AMBIEN (zolpidem) 1 tab/day 
AMBIEN CR (zolpidem) 1 tab/day 
EDLUAR (zolpidem) 1 tab/day 
INTERMEZZO (zolpidem) 1 tab/day 
LUNESTA (eszopiclone) 1 tab/day 
ROZEREM (ramelteon) 1 tab/day 
SILENOR (doxepin) 1 tab/day 
SONATA (zaleplon) 10 mg 2 cap/day 
SONATA (zaleplon) 5 mg 1 cap/day 
ZOLPIMIST (zolpidem) 1 container (8.2 g)/30 days 
NUVIGIL (armodafinil) 150 mg & 250 mg 1 tab/day 
NUVIGIL (armodafinil) 50 mg 2 tabs/day 
PROVIGIL (modafinil) 1 tab/day 
XYREM (sodium oxybate) 3 bottles (540 mL)/month 

Dermatology 
Psoriasis TACLONEX (calcipotriene/betamethasone dipropionate) 400 grams/30 days 

TACLONEX SCALP (calcipotriene/betamethasone dipropionate) 120 grams/30 days 
TAZORAC (tazarotene) 100 grams/30 days 

Endocrinology 
Anabolic Steroids 

 
 
 

Growth Hormones and Related Therapy 
Osteoporosis 

ANADROL-50 (oxymetholone) 7 tabs/day 
OXANDRIN (oxandrolone) 10 mg 2 tabs/day 
OXANDRIN (oxandrolone) 2.5 mg 4 tabs/day 
EGRIFTA (tesamorelin) 2 vials (1 mg each)/day 
ACTONEL (risedronate) 150 mg 1 tab/month 
ACTONEL (risedronate) 35 mg 4 tabs/month 
ACTONEL WITH CALCIUM (risedronate/calcium carbonate) 1 box (28 tabs)/month 
ATELVIA (risedronate) tablet 1 tab/week 
BONIVA (ibandronate) 1 tab/month 
BONIVA IV (ibandronate) Injection 1 syringe/90days 
FORTEO (teriparatide) 1 syringe/month 
FORTICAL, MIACALCIN (calcitonin) 1 bottle (3.7 mL)/month 
FOSAMAX (alendronate) 35 mg & 70 mg 4 tabs/month 
FOSAMAX PLUS D (alendronate/cholecalciferol) 4 tabs/month 
PROLIA (denosumab) 2 syringes or vials/year 
RECLAST (zoledronic acid) 1 injection/year 

Gastroenterology 
 ANZEMET (dolasetron) 5 tabs/Rx 

CESAMET (nabilone) 60 caps/30 days 
EMEND (aprepitant) 40 mg & 125 mg 1 cap/Rx 
EMEND (aprepitant) 80 mg 2 caps/Rx 
EMEND (aprepitant) Combo Pack 125 mg/80 mg 1 pack (3 caps)/Rx 
GRANISOL (granisetron) Oral Solution 2 bottles (60 mL)/Rx 
KYTRIL (granisetron) Oral Solution 2 bottles (60 mL)/Rx 
KYTRIL (granisetron) Tablets 10 tabs/Rx 
MARINOL (dronabinol) 60 caps/Rx 
SANCUSO (granisetron) 1 patch/month 
ZOFRAN (ondansetron) 24 mg 1 tab/Rx 
ZOFRAN (ondansetron) 4 mg, 8 mg 15 tabs/Rx 
ZOFRAN (ondansetron) Oral Solution 150 mL/Rx 
ZOFRAN ODT (ondansetron) 4 mg, 8 mg 15 tabs/Rx 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Antiemetics 
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Therapeutic Category Drug Name Dispensing Limit 
Gastroenterology 
Antiemetics 
Opioid-induced Constipation 

ZUPLENZ (ondansetron) 10 films/Rx 
RELISTOR (methylnaltrexone) 14 syringes or vials/28 days 

Immunology 
Anti-inflammatory Biologic Agents 

 
 
 
 
 
 
 
 
 
 
 
 

Hematopoietic Agents 
 
 
 

Multiple Sclerosis 

AMEVIVE (alefacept) 4 vials (15 mg each)/30 days 
ARCALYST (rilonacept) 5 vials/30 days 
CIMZIA  (certolizumab) 2 vials or syringes or 1 kit/28 days 
ENBREL (etanercept) 25 mg 8 syringes or vials/30days 
ENBREL (etanercept) 50 mg 4 syringes or vials/30days 
HUMIRA (adalimumab) 2 syringes/28 days; 1 kit/28 days 
ILARIS (canakinumab) 1 vial/8 weeks 
KINERET (anakinra) 1 syringe/day 
ORENCIA (abatacept) 4 vials/30 days 
SIMPONI (golimumab) 1 syringe or autoinjector per 28 days 
STELARA (ustekinumab) Ustekinumab 1 syringe or vial/28 days 
MOZOBIL (plerixafor) 8 vials (9.6 mL)/Rx 
PROMACTA (eltrombopag) 25 mg 3 tabs/day 
PROMACTA (eltrombopag) 50 mg, 75mg 1 tab/day 
AMPYRA (dalfampridine) 2 tabs/day 
AVONEX (interferon beta-1a) 1 kit (4 syringes)/30 days 
BETASERON, EXTAVIA (interferon beta-1b) 1 package/28 days 
COPAXONE (glatiramer) 1 kit/30 days 
GILENYA (fingolimod) 1 cap/day 
REBIF (interferon beta-1a) 12 syringes/30 days 
TYSABRI (natalizumab) 300 MG/15ML 1 injection /30 days 

Miscellaneous 
Diabetic Supplies 

 
 
 

Movement Disorder Agents 

 
Smoking Cessation Products 

 
 
 
 
 
 

Viscosupplements 

Blood Glucose Monitors (blood glucose monitors) 1 monitor/year 
Diabetic Test Strips & Lancets (test strip & lancets) 200/30 days 
Insulin Syringes and Pen Needles (all) 200 units/month 
XENAZINE (tetrabenazine) 12.5 mg 8 tabs/day 
XENAZINE (tetrabenazine) 25 mg 4 tabs/day 
CHANTIX (varenicline) 90 days supply/year 
NICODERM (nicotine transdermal) Transdermal 90 days supply/year 
NICORETTE, COMMIT (nicotine) Gum, Lozenges 90 days supply/year 
NICOTROL Inhaler (nicotine) 90 days supply/year 
NICOTROL NS (nicotine) 90 days supply/year 
ZYBAN (bupropion) 90 days supply/year 
EUFLEXXA, HYALGAN (sodium hyaluronate) 5 injections/Rx 
ORTHOVISC (sodium hyaluronate) 3 injections/Rx 
SUPARTZ (sodium hyaluronate) 5 injections/Rx 
SYNVISC, SYNVISC-ONE (sodium hyaluronate) 3 injections/Rx 

Obstetrics & Gynecology 
 DEPO/DEPO-SUBQ PROVERA (medroxyprogesterone) 1/90 days (3 copays per fill) 

LOSEASONIQUE (ethinyl estradiol/levonorgestrel) 1/90 days (3 copays per fill) 
SEASONALE (ethinyl estradiol/levonorgestrel) 1/90 days (3 copays per fill) 
SEASONIQUE (ethinyl estradiol/levonorgestrel) 1/90 days (3 copays per fill) 
ELLA (ulipristal) 2 tabs (2 kits)/year (covered for females only) 
PLAN B ONE STEP (levonorgestrel) 1.5 mg 2 tabs (2 kits)/year (covered for females <17 year 
PLAN B, NEXT CHOICE (levonorgestrel) 0.75 mg 4 tabs (2 kits)/year (covered for females <17 year 
BRAVELLE (urofollitropin) 60 vials/Rx 
CETROTIDE (ganirelix) 0.25 mg 14 boxes/Rx 
CETROTIDE (ganirelix) 3 mg 1 box/Rx 
Chorionic gonadotropin (chorionic gonadotropin) 20 mL/Rx 
FOLLISTIM AQ (follitropin beta) Cartridge 20 cartridges/Rx 
FOLLISTIM AQ (follitropin beta) Vial 30 vials/Rx 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Contraceptives 
 
 
 
 

Emergency Contraception 
 
 

Fertility Agents 
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Therapeutic Category Drug Name Dispensing Limit 
Obstetrics & Gynecology 
Fertility Agents 

 
 
 
 
 
 

Hormone Replacement 

Ganirelix acetate (ganirelix) 20 syringes (0.5 mL)/Rx 
GONAL-F (follitropin alfa) 3 vials/Rx 
GONAL-F RFF (follitropin alfa) 60 pens or vials/Rx 
LUVERIS (lutropin alfa) 14 vials/Rx 
OVIDREL (choriogonadotropin) 2 syringes (1 mL)/Rx 
REPRONEX (menotropins) 60 vials/Rx 
CRINONE (progesterone) 8% 54 applicators/Rx 
PROCHIEVE (progesterone) 54 applicators/Rx 

Oncology 
Adjunctive Therapy 
Hormonal Therapy 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Kinase and Molecular Target Inhibitors 

XGEVA (denosumab) 1 injection (1.7 mL)/month 
ELIGARD (leuprolide) 22.5 mg (3-month) 1 injection/84 days 
ELIGARD (leuprolide) 30 mg (4-month) 1 injection/112 days 
ELIGARD (leuprolide) 45 mg (6-month) 1 injection/168 days 
ELIGARD (leuprolide) 7.5 mg (1-month) 1 injection/28 days 
FIRMAGON (degarelix) 120 mg 2 vials/year 
FIRMAGON (degarelix) 80 mg 1 vial/28 days 
LUPRON (leuprolide) 1 mg/0.2 mL 1 vial/28 days 
LUPRON DEPOT (leuprolide) 11.25 mg & 22.5 mg (3-month) 1 injection/84 days 
LUPRON DEPOT (leuprolide) 3.75 mg & 7.5 mg (1-month) 1 injection/28 days 
LUPRON DEPOT (leuprolide) 30 mg (4-month) 1 injection/112 days 
LUPRON DEPOT (leuprolide) 45 mg (6-month) 1 injection/180 days 
LUPRON DEPOT-PED (leuprolide) 7.5 mg, 11.25 mg, & 15 mg 1 injection/28 days 
TRELSTAR (triptorelin) 22.5 mg (6-month) 1 injection/180 days 
TRELSTAR DEPOT (triptorelin) 3.75 mg (1-month) 1 injection/28 days 
TRELSTAR LA (triptorelin) 11.25 mg (3-month) 1 injection/84 days 
VANTAS (histrelin) 1 implant/12 months 
ZOLADEX (goserelin) 10.8 mg 1 injection/84 days 
ZOLADEX (goserelin) 3.6 mg 1 injection/28 days 
ZYTIGA (abiraterone) 4 tabs/day 
AFINITOR (everolimus) 2.5 mg & 10 mg 2 tabs/day 
AFINITOR (everolimus) 5 mg 4 tabs/day 
AFINITOR (everolimus) 7.5 mg 2 tabs/day 
CAPRELSA (vandetanib) 100 mg 3 tabs/day 
CAPRELSA (vandetanib) 300 mg 1 tab/day 
GLEEVEC (imatinib) 100 mg 6 caps or tabs/day 
GLEEVEC (imatinib) 400 mg 2 tabs/day 
NEXAVAR (sorafenib) 4 tabs/day 
SPRYCEL (dasatinib) 140 mg 1 tabs/day 
SPRYCEL (dasatinib) 20 mg 9 tabs/day 
SPRYCEL (dasatinib) 50 mg 4 tabs/day 
SPRYCEL (dasatinib) 70 mg, 80mg & 100 mg 2 tabs/day 
SUTENT (sunitinib) 12.5 mg 7 tabs/day 
SUTENT (sunitinib) 25 mg & 50 mg 1 tab/day 
TARCEVA (erlotinib) 100 mg & 150 mg 1 tab/day 
TARCEVA (erlotinib) 25 mg 3 tabs/day 
TASIGNA (nilotinib) 4 caps/day 
TYKERB (lapatinib) 6 tabs/day 
VOTRIENT (pazopanib) 200 mg 4 tabs/day 
XALKORI (crizotinib) 2 caps/day 
ZELBORAF (vemurafenib) 8 tabs/day 

Ophthalmology 
 LUMIGAN (bimatoprost) 1 bottle (2.5 mL)/month 

TRAVATAN/TRAVATAN Z (travoprost) 1 bottle (2.5 mL)/month 
XALATAN (latanoprost) 1 bottle (2.5 mL)/month 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Glaucoma 
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Therapeutic Category Drug Name Dispensing Limit 
Respiratory 
Allergy 

 
 
 
 
 
 
 
 
 
 
 
 

Asthma/COPD 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Respiratory Syncytial Virus Agents 

ASTELIN, ASTEPRO (azelastine) 2 bottles (60 mL)/Rx 
ATROVENT (ipratropium) Nasal Spray 2 bottles/Rx 
BECONASE AQ (beclomethasone dipropionate) 1 inhaler (25 g)/Rx 
FLONASE (fluticasone) 1 bottle (16 g)/Rx 
FLUNISOLIDE (flunisolide) 1 bottle (25 mL)/Rx 
NASACORT AQ (triamcinolone) 1 inhaler (16.5 g)/Rx 
NASONEX (mometasone) 1 inhaler (17 g)/Rx 
OMNARIS (ciclesonide) 1 inhaler (12.5 g)/Rx 
PATANASE (olopatadine) 1 bottle/Rx 
RHINOCORT AQUA (budesonide) 1 bottle (8.6 g)Rx 
VERAMYST (fluticasone furoate) 1 bottle (10 g)/Rx 
ACCUNEB (albuterol) 5 packages (125 vials or 375 mL)/Rx 
ADVAIR DISKUS (fluticasone/salmeterol) 1 diskus (60 doses)/Rx 
ADVAIR HFA (fluticasone/salmeterol) 1 inhaler/Rx 
Albuterol (solution) 0.5% (5 MG/ML) 5 packages (100 mL)/Rx 
Albuterol (solution) 2.5 mg/3 mL (0.083%) 175 vials (525 mL)/Rx 
Albuterol (solution) 5 mg/mL (0.5%) 5 packages (100 mL)/Rx 
ALVESCO (ciclesonide) 2 inhalers/Rx 
ARCAPTA (indacaterol) 1 cap/day 
ASMANEX (mometasone) 2 inhalers/Rx 
ATROVENT (ipratropium) Inhalation Solution 125 vials (312.5 mL)/Rx 
ATROVENT HFA (ipratropium) 2 inhalers/Rx 
BROVANA (arformoterol) 60 vials (120 mL)/Rx 
COMBIVENT (ipratropium/albuterol) 2 inhalers/Rx 
DULERA (mometasone/formoterol) 1 inhaler/Rx 
DUONEB (ipratropium/albuterol) 180 vials (540 mL)/Rx 
FLOVENT (fluticasone) 2 inhalers/Rx 
FORADIL (formoterol) 1 package (60 doses)/Rx 
MAXAIR AUTOHALER (pirbuterol) 1 inhaler/Rx 
Metaproterenol (inhalation solution) 5 packages (125 ampules or 312.5 mL)/Rx 
PERFOROMIST (formoterol) 60 vials (120 mL)/Rx 
PROVENTIL (albuterol) Solution 0.083% (2.5 MG/3ML) 175 vials (525 mL)/Rx 
PROVENTIL HFA, PROAIR HFA, VENTOLIN HFA (albuterol) 2 inhalers/Rx 
PULMICORT FLEXHALER (budesonide) 1 package/Rx 
PULMICORT RESPULES (budesonide) 2 packages (120 mL)/Rx 
QVAR (beclomethasone) 2 inhalers/Rx 
SEREVENT DISKUS (salmeterol) 1 package (60 doses)/Rx 
SPIRIVA HANDIHALER (tiotropium) 1 package (30 caps)/Rx 
SYMBICORT (budesonide/formoterol) 1 inhaler/Rx 
XOPENEX (levalbuterol) 0.31 mg & 0.63 mg/3 mL 180 vials (540 mL)/Rx 
XOPENEX (levalbuterol) 1.25 mg/0.5 mL 90 vials (45 mL)/Rx 
XOPENEX (levalbuterol) 1.25 mg/3 mL 90 vials (270 mL)/Rx 
XOPENEX HFA (levalbuterol) 2 inhalers (15 gm)/Rx 
SYNAGIS (palivizumab) 5 doses/12 months 

Urology 
 CAVERJECT, EDEX, MUSE (alprostadil) 8 vials or suppositories/month (males only) 

CIALIS (tadalafil) 2.5 mg 1 tab/day (males only) 
CIALIS (tadalafil) 5 mg, 10 mg & 20 mg 8 tabs/month (males only) 
LEVITRA (vardenafil) 8 tabs/month (males only) 
STAXYN (vardenafil) 8 tabs/month (males only) 
VIAGRA (sildenafil) 8 tabs/month (males only) 
OXYTROL (oxybutynin) 8 patches/month 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Erectile Dysfunction 
 
 
 
 
 
 

Incontinence 
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